

DESERT RESEARCH INSTITUTE, INC.  
29455 N. Cave Creek Rd #118630, Cave Creek, AZ 85331  
Phone: (480) 964-0200 - E-mail: drione.fr@gmail.com

# THATCH TREATMENT CERTIFICATE

CERTIFICATION IS MADE THAT THE THATCH DESCRIBED BELOW HAS BEEN PROCESSED WITH DRI-ONE® FLAME RETARDANT AS SPECIFIED.

Application of DRI-ONE® has been made by the designated applicator listed below.

APPROVING AGENCY \_\_\_\_\_

CLIENT OR OWNER \_\_\_\_\_

JOB SITE/TREATING SITE \_\_\_\_\_

DESIGNATED APPLICATOR \_\_\_\_\_

CONTACT INFORMATION \_\_\_\_\_

TREATMENT IDENTIFICATION \_\_\_\_\_

ADDITIONAL REQUIREMENTS \_\_\_\_\_

DESCRIPTION OF ITEMS TREATED:

\_\_\_\_\_  
\_\_\_\_\_  
\_\_\_\_\_

COMMENTS:

\_\_\_\_\_  
\_\_\_\_\_  
\_\_\_\_\_  
\_\_\_\_\_  
\_\_\_\_\_

\_\_\_\_\_  
**Signature of Applicator**

\_\_\_\_\_  
**Date**

DRI-ONE® Flame Retardant meets the fabric testing standards set forth by the United States Testing Company, Inc. for the California Administrative Code, Title 19 for Class A Flame Retardant and for those set forth by the British Standard 476: Part 7: #1997 for Class One Flame Retardant, DRI-ONE® Flame Retardant also meets the standards set forth in the NFPA 701, Class A. DRI-ONE® has a number of uses including treatment of lumber to achieve a Class A flame spread rating as set forth in A.S.T.M. E84, also known as the Steiner Tunnel Test. This method is similar to ANSI 2.5, NFPA No. 255, UBC No. 42-1 and UL No. 723. Test results are available upon request.